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4.5 Power Spectral Density
4.5.1 Test Specification

Test Requirement: FCC Part15 E Section 15.407 (a)

KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section F

<-1dBm/MHz for 5925-6425MHz, 6425-6525MHz,

Test Method:

Limit: 6525-6875MHz, 6875-7125MHz
(a¥e ] 0
Test Setup: - -
Spectrum Analyzer EUT
Test Mode: Transmitting mode with modulation

1. Set the spectrum analyzer or EMI receiver span to
view the entire emission bandwidth.

2. Set RBW = 1MHz, VBW = 3*RBW, Sweep time =
Auto, Detector = RMS.

3. Allow the sweeps to continue until the trace stabilizes.
4. Use the peak marker function to determine the
maximum amplitude level.

5. The E.|.R.P spectral density used radiated test
method. At a test site that has been validated using the
procedures of ANSI C63.4 or the latest CISPR 16-1-4 for
measurements above 1 GHz, so as to simulate a near
free-space environment.

Test Result: PASS

Test Procedure:

4.5.2 Test Instruments

RF Test Room
Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due
Spectrum analyzer Agilent N9020A HKE-025 Feb. 20, 2024 Feb. 19, 2025
RF cable Times 1-40G HKE-034 Feb. 20, 2024 Feb. 19, 2025
RF automatic Tonscend | JS0806-2 |  HKE-060 Feb. 20,2024 | Feb. 19, 2025
control unit
JS1120-3
RF Test Software Tonscend Version HKE-083 N/A N/A
3.5.39

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to
international system unit (Sl).
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RF Test Room
Equipment Manufacturer Model Serial Number |Calibration Date | Calibration Due
Spectrum analyzer Agilent N9020A HKE-025 Feb. 19, 2025 Feb. 18, 2026
RF cable Times 1-40G HKE-034 Feb. 19, 2025 Feb. 18, 2026
RF automatic Tonscend | JS0806-2 HKE-060 Feb. 19,2025 | Feb. 18, 2026
control unit
JS1120-3
RF Test Software Tonscend Version HKE-083 N/A N/A
3.5.39

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to
international system unit (Sl).
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results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

annont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
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4.5.3 Test Data
ANT. 1
Mode Test Frequency Result E.LR.P Limit Result
channel (MHz) | [dBm/MHz] | [dBm/MHz] | [dBm/MHz]

802.11a 1 5955 -14.67 -12.08 -1 PASS
802.11a 45 6175 -16.77 -13.18 -1 PASS
802.11a 93 6415 -16.67 -14.08 -1 PASS
802.11a 97 6435 -14.94 -12.35 -1 PASS
802.11a 105 6475 -14.16 -11.57 -1 PASS
802.11a 113 6515 -13.83 -11.24 -1 PASS
802.11a 117 6535 -13.95 -11.36 -1 PASS
802.11a 153 6715 -13.16 -10.57 -1 PASS
802.11a 181 6855 -14.36 -11.77 -1 PASS
802.11a 185 6875 -14.83 -12.24 -1 PASS
802.11a 213 7015 -13.77 -11.18 -1 PASS
802.11a 233 7115 -11.95 -9.36 -1 PASS
802.11ax(HE20) 1 5955 -14.57 -11.98 -1 PASS
802.11ax(HE20) 45 6175 -18.61 -16.02 -1 PASS
802.11ax(HE20) 93 6415 -14.82 -12.23 -1 PASS
802.11ax(HE20) 97 6435 -15.05 -12.46 -1 PASS
802.11ax(HE20) 105 6475 -14.24 -11.65 -1 PASS
802.11ax(HE20) 113 6515 -13.66 -11.07 -1 PASS
802.11ax(HE20) 117 6535 -13.96 -11.37 -1 PASS
802.11ax(HE20) 153 6715 -13.30 -10.71 -1 PASS
802.11ax(HE20) 181 6855 -14.40 -11.81 -1 PASS
802.11ax(HE20) 185 6875 -14.52 -11.93 -1 PASS
802.11ax(HE20) 213 7015 -13.65 -11.06 -1 PASS
802.11ax(HE20) 233 7115 -11.58 -8.99 -1 PASS
802.11ax(HE40) 3 5965 -17.10 -14.51 -1 PASS
802.11ax(HE40) 43 6165 -14.82 -12.23 -1 PASS
802.11ax(HE40) 91 6405 -18.20 -15.61 -1 PASS
802.11ax(HE40) 99 6445 -17.15 -14.56 -1 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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802.11ax(HE40) 107 6485 -13.55 -10.96 -1 PASS
802.11ax(HE40) 115 6525 -13.89 -11.3 -1 PASS
802.11ax(HE40) 123 6565 -14.18 -11.59 -1 PASS
802.11ax(HE40) 155 6725 -13.40 -10.81 -1 PASS
802.11ax(HE40) 179 6845 -13.13 -10.54 -1 PASS
802.11ax(HE40) 187 6885 -13.85 -11.26 -1 PASS
802.11ax(HE40) 211 7005 -14.63 -12.04 -1 PASS
802.11ax(HE40) 227 7085 -11.72 -9.13 -1 PASS
802.11ax(HE80) £ 5985 -14.02 -11.43 -1 PASS
802.11ax(HE80) 39 6145 -15.21 -12.62 -1 PASS
802.11ax(HE80) 87 6385 -18.83 -16.24 -1 PASS
802.11ax(HE80) 103 6465 -18.16 -15.57 -1 PASS
802.11ax(HE80) 119 6545 -15.16 -12.57 -1 PASS
802.11ax(HE80) 135 6625 -14.14 -11.55 -1 PASS
802.11ax(HE80) 151 6705 -13.05 -10.46 -1 PASS
802.11ax(HE80) 167 6785 -14.33 -11.74 -1 PASS
802.11ax(HE80) 183 6865 -14.30 -11.71 -1 PASS
802.11ax(HE80) 199 6945 -15.84 -13.25 -1 PASS
802.11ax(HE80) 215 7025 -13.88 -11.29 -1 PASS
802.11ax(HE160) 15 6025 -15.97 -13.38 -1 PASS
802.11ax(HE160) 47 6185 -18.52 -15.93 -1 PASS
802.11ax(HE160) 79 6345 -19.35 -16.76 -1 PASS
802.11ax(HE160) 111 6505 -18.01 -15.42 -1 PASS
802.11ax(HE160) 143 6665 -16.42 -13.83 -1 PASS
802.11ax(HE160) 175 6825 -16.10 -13.51 -1 PASS
802.11ax(HE160) 207 6985 -17.25 -14.66 -1 PASS

NOTE: E.I.LR.P= PSD Result + antenna gain
Antenna 1 gain = 2.59dBi

Test plots as follows:
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802.11a
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ht Spectrum Analyzer - Swept SA
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ht Spectrum Analyzer - Swept SA
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802.11ax(HE20)
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802.11ax(HE40)
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CenterFreq|
6165000000 GHz

||
StartFreq
6.125000000 GHz
| s
StopFreq
6205000000 GHz

CFStep
8.000000 MHz
uf Man

FreqOffset
0 Hz

| =
Scale Type

Lin

Span 80.00 MH;
Sweep 1.000 ms (1001 pts)

Jss s

SENSE:INT]| AALIGN OFF
#Avg Type: RMS
DNO: Fast —r- Trig: FreeRun Avg|Hold: 100/100
IFGein:Low ___ #Atten: 30dB

Mkr1 6.406 68 GHZ AUCILEE
Rel 20,00 GBm- -18.203 dBm

CenterFreq
6.405000000 GHz|

StartFreq|
6.365000000 GHz,

StopFreq|
6445000000 GHz

'GI

CF Ste|
8.000000 MHz2

>
I
s
=
=
&l

Freq Offset

°
&

Scale Type

Span 80.00 MHz/|54 Li

Sweep 1.000 ms (1001 pts) |
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ht Spectrum Analyzer - Swept SA
RE_ |5

Ref Offset 15.14 dB
Ref 20.00 dBm

q R 500 A
Center Freq 6.445000000 GHz
PNO:

==
#Atten: 30 dB

SENSE:INT]| AALIGN OFF
#Avg Type: RMS

AvglHold: 1001100

Trig: FreeRun

Mkr1 6.446 52 GHz

Sweep 1

00 ms (1001 pts |

Auto Tune
-17.150 dBm

CenterFreq
6.445000000 GHz|

StartFreq|
6.405000000 GHz,

StopFreq|
6485000000 GHz

'GI

CF Ste|
8.000000 MHz2

|)>
I
s
=
=
&l

Freq Offset
0Hz

Scale Type

Span 80.00 MHz

[ Keysight Spectrum Analyzer
RL

Ref Offset 15.39 dB
Ref 20.00 dBm

Kl RF 5 AC
Center Freq 6.485000000 GHz
PI

=
#Atten: 30 dB

SENSE:INT]|
#Avg Type: RMS

Trig: FreeRun AvglHold: 100/100

Sweep 1

000 ms (1001 pts)

Auto Tune|

CenterFreq|
6485000000 GHz

StartFreq
6.445000000 GHz|

StopFreq|
6525000000 GHz

'UI

CF Ste,
8.000000 MHz,
Man|

Freq Offset

/M T R\

Ref Offset 15.43 dB
E%gBIdiv Ref 20.00 dBm

PNO: Fast =3~

IFGain:Low

#Avg Type: RMS
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

Auto Tune

Center Freq|
6525000000 GHz

StartFreq|
6.485000000 GHz

Stop Freq
6565000000 GHz

CF Ste|
8.000000 MHz,
Man

'UI

>

uto

FreqOffset
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ht Spectrum Analyzer - Swept SA
F [

i RL B A SENSE:INT] NALIGN OFF
Center Freq 6.565000000 GHz y #Avg Type: RMS
‘PNO: Fast —r~ Trig: FreeRun Avg|Hold: 1001100

#Atten: 30 dB

Mkr1 6.566 52 GHZ] Auto Tune
Rer 200 dem- -14.181 dBm

CenterFreq
6565000000 GHz|

StartFreq|
6.525000000 GHz

StopFreq|
6605000000 GHz

CF Ste|
8.000000 MHz2

'GI

|)>
I
s
=
=
&l

Freq Offset
0Hz

Scale Type

Span 80.00 MHz

Sweep 1.000 ms (1001 pts) |

[ Keysight Spectrum Analyzer
UL 5 SENSE:INT] NALISN OFF

X/ RF 5 AC -
Center Freq 6.725000000 GHz . #Avg Type: RMS e
‘PNO: Fast ~» Trig: Free Run AvglHold: 100/100 v
#Atten: 30 dB B3I A AAAAA

Ref Offset 15.44 dB

Mkr1 6.723 32 GHz Auto Tune
Ref 20.00 dBm ’H

Center Freq|
6.725000000 GHz

StartFreq|
6.685000000 GHz,

Stop Freq
6.765000000 GHz

'UI

CF Ste|
8.000000 MHz,
Auto Man

FreqOffset

o
T
N

Scale Type

Li

RALTGN oFF
#Avg Type: RMS
DNO! Fast —»— Trig: FreeRun AvglHold: 100/100

v
IFGzin:Low #Atten: 30 dB SR A AAAA A

Mkr1 6.841 32 GHZ] Auto Tune

Ref Offset 16.38 dB.

10 dB/div  Ref 20.00 dBm
Log

CenterFreq|
6845000000 GHz

StartFreq|
6.805000000 GHz

StopFreq|
6885000000 GHz

CF Ste|
8.000000 MHz

'UI

>
c
5
=
5
2

FreqOffset

Span 80.00 MHz[|&
Sweep 1.000 ms (1001 pts)
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ht Spectrum Analyzer - Swept SA
RE_ |5

SENSE:INT] MALTGN OFF

Kl R - A
Center Freq 6.885000000 GHz #Avg Type: RMS
PNO: Fast

e Trig: FreeRun AvglHold: 1001100
#Atten: 30dB

Auto Tune

Ref Offset 15.3 dB.

Ref 20.00 dEm

CenterFreq
6.885000000 GHz|

StartFreq|
6.845000000 GHz,

StopFreq|
6925000000 GHz

'GI

CF Ste|
8.000000 MHz2

|)>
I
s
=
=
&l

Freq Offset
0Hz

Scale Type

Span 80.00 MHz

Sweep 1.000 ms (1001 pts) |

[ Keysight Spectrum Analyzer
R g SENSE:INT] MAGNOF [ e

X RE AC
Center Freq 7.005000000 GHz . #Avg Type: RMS e
‘PNO: Fast ~» Trig: Free Run AvglHold: 100/100 v
#Atten: 30 dB B3I A AAAAA

Ref Offset 15.47 dB

Mkr1 7.007 80 GHz Auto Tune
Ref 20.00 dBm 1"

Center Freq|
7.005000000 GHz

StartFreq|
6.965000000 GHz,

-]

Stop Freq
7.045000000 GHz

'UI

CF Ste|
8.000000 MHz,
Auto Man

FreqOffset

\ B

Scale Type

Li

#Avg Type: RMS
ENO: Fast ~»+ Trig: FreeRun Avg|Hold: 100100
IFGainLow __#Atten: 30dB oer [YNVPH

Auto Ti
Ref Offset 15.52 dB Mkr1 7.086 44 GHZ e

19 dBiiv Ref 20.00 dBm -11.715 dBm|

Center Freq|
7.085000000 GHz

StartFreq|
7.045000000 GHz

Stop Freq
7.125000000 GHz

CF Ste|
8.000000 MHz,
uto Man

'UI

I|)

FreqOffset
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802.11ax(HE80)

[ Keysight Spectrum Analyzer - Swept SA

K| 3L RF AC SENSE:INT] ANALIGN OFF

Center Freq 5.985000000 GHz . #Avg Type: RMS
e Fast o Trig: Free Run AvglHold: 100/100

IFGain:Low #Atten: 30 dB

Mkr1 5.982 44 GHz Allo Tune
R 552 44 e

Center Freq|
5.985000000 GHz

StartFreq
5.905000000 GHz

Stop Freq
6.065000000 GHz,

CF Step
16.000000 MHz|
Auto Man

FreqOffset

o
a5
N

Scale Type

Span 160.0 MHz L

Sweep 1.000 ms (1001 pts |
[ Keysight Spectrum Analyzer - SweptSA
T

[EERE
! K% AC AAIGNOFF [~
Center Freq 6.145000000 GHz 3 #Avg Type: RMS
PNO: s Trig: FreeRun Avg|Hold: 100/100
IFGzin:Low #Atten: 30 dB SRR A A A AA A
Ref Offset 145 dB Mkr1 6.146 92 GHZ] Ruicle
19 deva Ref 20.00 dBm -15.207 dBm|

CenterFreq|
6145000000 GHz

startFreq
6065000000 GHz
| s
StopFreq -
6225000000 GHz I

||

CFStep
16.000000 MHz|
Auto Man

N\ Wl

FreqOffset
0 Hz

| =
Scale Type

Lin

Center 6.14500 GHz Span 160.0 MH;
#Res BW 1.0 MHz Sweep 1.000 ms (1001 pts)

Jss s

SENSE:INT]| AALIGN OFF
#Avg Type: RMS
DNO: Fast —r- Trig: FreeRun Avg|Hold: 100/100
IFGein:Low ___ #Atten: 30dB

Mkr1 6.387 56 GHZ] Auto Tune
ey 57 % G

CenterFreq
6.385000000 GHz|

StartFreq|
6.305000000 GHz,

StopFreq|
6465000000 GHz

'GI

CF Ste|
16.000000 MHz|

>
s
=
=
&l

uf

Freq Offset

°
&

Scale Type

Span 160.0 MHz/|54 Li

Sweep 1.000 ms (1001 pts) |
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[ Keysight Spectrum Analyzer- Swept SA
AL RF

: o AN OFF
Center Freq 6.465000000 GHz y #Avg Type: RMS

PO Fost —r Trig: Free Run AvglHold: 1001100
IFGain:Low __ #Atten: 30dB

Mkr1 6.467 72 GHZ Auto Tune
Rer 20 n e -18.162 dBm

CenterFreq
6.465000000 GHz,

StartFreq|
6.385000000 GHz

Stop Freq
6545000000 GHz

'UI

CF Ste|
16.000000 MHz|
o Man

Span 160.0 MHz

Sweep 1.000 ms (1001 pts) |

[ Keysight Spectrum Analyzer
RL

ki RF 5 AC SENSE:INT]| MALIGN OFF
Center Freq 6.545000000 GHz 3 #Avg Type: RMS

‘PNO: Fast —»— Trig: FreeRun AvglHold: 1001100
#Atten: 30 dB

M1 6.553 64 G Hz| LAY
Re 20.00 b 555 64 GHz

CenterFreq|
6545000000 GHz

StartFreq
6.465000000 GHz|

StopFreq|
6625000000 GHz

'UI

CF Ste,
16.000000 MHz|
Auto Man|

Freq Offset

RALTGN oFF
#Avg Type: RMS
DNO: Fast Trig: FreeRun AvglHold: 100/100

v
==
IFGzin:Low #Atten: 30 dB SR A AAAA A

Mkr1 6.633 00 GHZ] Auto Tune
Ref Offset 14.93 dB
Bidiv R:f 2(:.?10 dBm 714,138 dBm

10 di
Log

CenterFreq|
6625000000 GHz

StartFreq|
6.545000000 GHz,

StopFreq|
6705000000 GHz

'UI

CF Ste|
16.000000 MHz|
Aut

5
=
5
2

FreqOffset

Span 160.0 MHz[|[&
Sweep 1.000 ms (1001 pts)
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ht Spectrum Analyzer - Swept SA
RE_ |5

g R o Al SENSE:INT]| AALIGN OFF
Center Freq 6.705000000 GHz y #Avg Type: RMS
PNO: Fast ~r- Trig: FreeRun Avg|Hold: 100/100
#Atten: 30dB

Mkr1 6.707 24 GHZ] Auto Tune
Rer2Son e -13.048 dBm

CenterFreq
6705000000 GHz|

StartFreq|
6.625000000 GHz

StopFreq|
6.785000000 GHz

CF Ste|
16.000000 MHz|

'GI

>
s
=
=
&l

uf

Freq Offset
0Hz

Scale Type

Span 160.0 MHz

Sweep 1.000 ms (1001 pts) |

[ Keysight Spectrum Analyzer
RL

] RF 5 AC SENSEINT] = e
Center Freq 6.785000000 GHz . #Avg Type: RMS

‘PNO: Fast —»— Trig: FreeRun AvglHold: 1001100
#Atten: 30 dB

Auto Tune|

Ref Offset 15.39 dB
Ref 20.00 dBm

CenterFreq|
6785000000 GHz

StartFreq
6705000000 GHz|

StopFreq|
6865000000 GHz

'UI

CF Ste,
16.000000 MHz|
Auto Man|

Freq Offset

MALIGN OFF

#Avg Type: RMS
PNO: Fast —»— ITig: FreeRun AvglHold: 1001100 ™
IFGeiniLow __#Aften: 30dB oer YNV

Mkr1 6.867 72 GHZ] Auto Tune
Ref Offset 16.3 dB
10 daidiv Ref 20.00 GBm 44800 dBm

CenterFreq|
6865000000 GHz

StartFreq|
6785000000 GHz,

StopFreq|
6945000000 GHz

'UI

CF Ste|
16.000000 MHz|
Aut

5
=
5
2

FreqOffset

Span 160.0 MHz[|[&
Sweep 1.000 ms (1001 pts)
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[ Keysight Spectrum Analyzer - Swept SA
RL RF

! AAIGNOFF [~ il
Center Freq 6.9 #Avg Type: RMS 4
rast r Trig: FreeRun Avg|Hold: 100/100 v
IFGein:ow __ #Atten: 30dB oer EREYYNN

Mkr1 6.947 56 G Hz] AL
RerzSon e -15.835 dBm

CenterFreq
6.945000000 GHz|

StartFreq|
6.865000000 GHz,

StopFreq|
7.025000000 GHz

CFStep
16.000000 MH2|
u

Freq Offset
0Hz

Scale Type

Span 160.0 MHz

# i1, #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) |

6945

[ Keysight Spectrum Analyzer - SweptSA
| RL RF 50Q AC SENS AALIGN OFF s
Center Freq 7.025000000 GHz . #Avg Type: RMS 4
N rost o Trig: FreeRun AvglHold: 1001100 v
IFGeiniLow _ #Atten: 30dB B3I AL AA A

Mkr1 7.021 48 GHz Auto Tune
Eeeffogé%%graa -13.878 dBm|

CenterFreq|
7025000000 GHz

StartFreq
6.945000000 GHz|

StopFreq|
7105000000 GHz

CF Step
16.000000 MHz|
\uf

Freq Offset
0Hz

Scale Type

Center 7.02500 GHz Span 160.0 MHz 5] L

Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts) |

7025

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

/4 3 T\



WAL

HUAK TESTING Page 94 of 184 Report No.: HK2412177766-6E

802.11ax(HE160)

Keys\ghtSpenmmAna\yx s eptSA

NALIGN OFF

Center Freq 6 025000000 GHz § #Avg Type: RMS
'PNO: Fast Trig: FreeRun AvglHold: 100/100

==
IFGzin:Low #Atten: 30 dB

Mkr1 6.030 76 GHz Auto Tune
T 53076 e

CenterFreq|
6025000000 GHz

StartFreq|
5.865000000 GHz,

StopFreq|
6.185000000 GHz|

CFStep
32.000000 MHz

3
=3
=
B
=

uf

FreqOffset
0 Hz|

Scale Type

Log L

Keys\ght Spedmm Ana\yzev SweptSA

RN
SENS| A -
Center Freq 6 185000000 GHZ 3 #Avg Type: RMS
tFast —» Trig: FreeRun AvglHold: 100/100
Fosniow . #Atten: 08 oer AP
Ref Offset 14.74 dB Mkr1 6.177 00 GHZ] Auto Tune
19 deva Ref 20.00 dBm -18.519 dBm

CenterFreq
6.185000000 GHz
||

StartFreq
6025000000 GHz m
| s

StopFreq
6:345000000 GHz
||

CFStep
32.000000 MHz
Auto Man

FreqOffset [k

0Hz

| =
Scale Type

Lin

Span 320.0 MH;
Sweep 1.000 ms (1001 pts)

Jss s

SENSE:INT]| AALIGN OFF
#Avg Type: RMS
BNO:Fost r Trig: FreeRun AvglHold: 1001100
Fosiniton | #Atien: 3008

Mkr1 6.342 12 GHZ] Auto Tune
Ref Offset 15.11 dB
1Lo dBidiv Reef 25710 dBm 19,353 dom

CenterFreq
6.345000000 GHz|

StartFreq|
6.185000000 GHz

StopFreq|
6505000000 GHz

3
-

CF S
32.000000 MHz2

>
s
=
=
&l

uf

Freq Offset

°
&

Scale Type

Span 320.0 MHz/|54 Li

Sweep 1.000 ms (1001 pts) |
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[ Keysight Spectrum Analyzer - Swept SA
RL RF 0

Kl A SENSE:INT]| AALIGN OFF
Center Freq 6.505000000 GHz y #Avg Type: RMS
PNO: Fast ~r- Trig: FreeRun AvglHold: 1001100
IFGain:Low #Atten: 30 dB

BRiA AL AAA

Mkr1 6.521 00 GHZ] Auto Tune
Rer 200 dem- -18.014 dBm

CenterFreq
6.505000000 GHz|

StartFreq|
6.345000000 GHz|

StopFreq|
6665000000 GHz

'GI

CF Ste|
32.000000 MHz2

|)>
I
s
=
=
&l

Freq Offset
0Hz

Scale Type

Span 320.0 MHz {55 Lin|

Sweep 1.000 ms (1001 pts) |
T Keyight spedrom Aeslyzer Sweptoh
RL

==
Kl RF AC SENSE:INT]| -
Center Freq 6.665000000 GHz . Avg Type:RMS
N rost o Trig: FreeRun AvglHold: 1001100
IFGzin:Low #Atten: 30 dB
Auto Tune
Ref Offset 15.02 dB
19geidv_Ref 20.00 dBm 16.4

CenterFreq|
6665000000 GHz

StartFreq
6505000000 GHz|

StopFreq|
6825000000 GHz

CF Step
32.000000 MHz,
Auto Man|

-/

Freq Offset

Span 320.0 MH

Sweep 1.000 ms (1001 pts) |

Y

#Avg Type: RMS

DNO! Fast —»— Trig: FreeRun AvglHold: 100/100
IFGzin:Low #Atten: 30 dB

oer LEAYYNA

Mkr1 6.829 16 GHZ] Auto Tune
Ref Offset 15.38 dB
Bidiv R:f 2(:.?10 dBm 716.103 dBm

10 di
Log

CenterFreq|
6825000000 GHz

StartFreq|
6.665000000 GHz,

StopFreq|
6985000000 GHz

CF Ste|
32.000000 MHz

'UI

>
5
=
5
2

uf

FreqOffset

°
B

Scale Type

Span 320.0 MHz||5 L
Sweep 1.000 ms (1001 pts)
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[ Keysight Spectrum Analyzer
RL RE_ |5

Ref 20.00 dBm

Center 6.9850 GHz

Ref Offset 15.51 dB

NALIGN OFF

4 5 AC
Center Freq 6.985000000 GHz #Avg Type: RMS
BNO:

Trast r Trig: FreeRun AvglHold: 1001100
IFGeiniLow ___#Aften: 30dB

#VBW 3.0 MHz* Sweep 1.

4
v
BRiA AL AAA

Mkr1 7.000 36 GHz

17.249 dBm|

Span 320.0 MHz

6.985000000 GHz|

uf

Log

6.825000000 GHz|

7.145000000 GHz|

Auto Tune|

CenterFreq

StartFreq|

StopFreq|

CFStep
32.000000 MH2

Freq Offset
0Hz

Scale Type

Lin

000 ms (1001 pts) |

6985
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